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-5.038 MHz -5.000 MHz 30.000 kHz 813,98125 MHz -61.91 dBm -84.17 d8 -40.91 dp
5.000 MHz 5.038 MHz 30.000 kHz 824.01875 MHz -40.81 dBm -63.07 dB -19.81 dB
5.038 MHz 10.000 MHz 100.000 kHz 825.06773 MHz -30.19 dBm 52.45 dB -17.19 dB
"

Band Edge / Full RB

Spectrum |

Ref Level 30.00 dém Offset 10.80 dB

SGL Count 100/100

Mode Sweep

@ 1Rm AvgPwr

Limit ¢heck
20 dBm229

PA

7]

10 dBm

0 dem

-10 dBm

-20 dém

-30 dém

dem

-50 dBm

-60 dBm

CF 819.0 MHz

691 pts

Span 20.0 MHz

Spectrum Emission Mask
Tx Power 21.59 dBm

Standard: None
Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Range Low | Rangeup | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-10.000 MHz -5.038 MHz 100.000 kHz 813.94799 MHz -27.46 dBm -49.06 dB -14.46 dB
-5.038 MHz -5.000 MHz | 30.000 kHz 813.98125 MHz | -32.70 dBm -54.30 dB -11.70 dB
5.000 MHz 5.038 MHz 30.000 kHz 824.01875 MHz -32.01 dBm -53.61 dB -11.01 dB
5.038 MHz 10.000 MHz | 100,000 kHz 824.05201 MHz -26.72 dBm -48.31 dB -13.72 dB
J1 ) T
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SPORTON LAB.

FCC RF Test Report

Report No. :FW750208

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum ||| spectrum 2
Ref Level 30.00 dém  Offset 10,80 d& Mode Sweep Ref Level 30.00 dem  Offset 10.80 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
Limit ¢heck PABS imi PABS
4820
10 d8 ﬂ 10d }ﬂ‘
} K 0 dBm j \
_10di -10d
. | |
-20 det j -20 dB \
30d a -30 dei
) L H T
40 -40 dB
A L W P R R P O A A L
50 df Al I 50 dB A, 4D, =
A WL 5 |
e AT A T O L i :
+ 0 o
CF 819.0 MHz 691 pts Span 20.0 MHz ]| [ CF 819.0 MHz 691 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 20.82 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 21.26 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Rangelow | RangeUp | RBW |  Frequenc | _PowerAbs | PowerRel |  ALimit R L R U RBW F P Ab: P Rel ALimit
S.038MHz | -5.000MHz | 30.000kHz | 813.98125MHz |  -40.26dBm | -61.08dB | -19.26d8 -5.038 MHz -5.000 MHz 30.000 kHz 813.98125 MHz -62.54 dBm -83.80 d8 -41.54 dB
5.000 MHz S.038MHz | 30.000kHz | 824.01875 MHz 51.63 dBm 82.45de 4063 d8 5.000 MHz 5038 MHz | 30.000 kHz 624.01875 MHz 41.67 dBm 62.93 db 20,67 db
5.038 MHz 10.000 MHz | _100.000 kHz 825.50010 MHz -53.16 dBm -73.98 dB -40.16 dB 5.038 MHz 10.000 MHz | 100.000 kHz 825.06773 MHz -30.06 dBm 51.32 dB -17.06 dB
L J{ J GIIITD o8 )il
Date: 17.JUN.2017 22:51:43 Date: 17.JUN.2017 22:54:01
Band Edge / Full RB
Spectrum | |u:vn|
Ref Level 30.00 dem Offset 10.80 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit ¢heck PABS
20 dBm229
10 dBm
et
0 dem [ s o ooy AN “‘M\
-10 dBm ] ‘
1
-20 dBm )/( \\
-30 dem 12
T { g =
Bm
-50 dBm
-60 dBm
CF 819.0 MHz 691 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 20.44 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-10.000 MHz -5.038 MHz 100.000 kHz 813.94799 MHz -29.22 dBm -49.66 dB -16.22 dB
-5.038 MHz -5.000 MHz | 30.000 kHz 813.98125 MHz | -34.86 dBm 55.31 dB -13.86 dB
5.000 MHz 5.038 MHz | 30.000 kHz 824.01875 MHz -33.88 dBm -54.32 dB -12.88 dB
5.038 MHz 10.000 MHz | 100,000 kHz 824.,05201 MHz -28.53 dBm -48.97 dB -15.53 dB
)il ) GITTINID wa
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SPORTON LAB.

FCC RF Test Report

Report No. :FW750208

LTE Band 26 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 22.JUN.2017 10:31:26

L L

Date: 22 JUN 2017 10:32:35

Spectrum ué.‘ Spectrum 5
Ref Level 30.00 dBm  Offset 10.80 dB Mode Sweep Ref Level 30.00 dBm  Offset 10.80 d@ Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr (@ IRm AvgPwr
Limit ¢heck PABS Limit ¢heck PASS
20 dBm 20 20 dfim 200
ﬂ ﬁl
10 dem 10de |
g ! i
-10 dem { : -10 dB ¥
[
20 dBm j -20 dém - !
[ I
-30 dBm T \ ﬂ -30 dBm T T
-40 dBm ) ul i 404 JJ | ‘
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; A\ UAM I\ B [T
\ J ) W
ke LR SCECH ATV IO D OO WP FEVYOPF R ]
CF 819.0 MHz 691 pts Span 20.0 MHz CF 819.0 MHz 691 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Powsr_20.06 dBm Tx Bandwidth 10,000 MHz REW _100.000 kHz Tx Power 19.46 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-10.000 MHz -5.038 MHz | 100.000 kHz | 613.94799 MHz -38.67 dbm -56.92 db -25.87 db 10,600 MHE 5098 MHZ 100000 KHz  B13.07935 WAz =797 dbm 743 dB ~44.07 08
-5.038 MHz -5.000 MHz | 30.000 kHz 813.98125 MHz -42.15 dBm 6221 dB -21.15 dB ~5.038 MHz 5000 MHz | 30.000 kHz 813.96125 MHz 5355 dbm ~53.00 db 4255 db
5.000 MHz 5038MHz | 30.000kHz | 824.01875 MHz -62.95 dBm -83.01 dé -41.85 d& 5.000 MHz 5.038 MHz | 30.000 kHz | B24.01875 MHz -a4.34 dBm -63.79 dB -23.34 d8
5.038 MHz 10.000 MHz 100.000 kHz B825.61912 MHz -52.91 dBm -72.97 dB -39.91 dB 5,028 MHz 10,000 MHz 100.000 kHz B825.00675 MHz -36.86 dBm 56.31 dB -23.86 dB
—
i J CNNRNRRED we il ! o

Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.60 dB

Mode Sweep

@ 1Rm AvgPwr

Limit ¢heck
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-10 dBm
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By

-50 dBm

-60 dBm

CF 819.0 MHz

691 pts

Span 20.0 MHz

Spectrum Emission Mask
Tx Power 19.54 dBm

Standard: None
Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Date 22 NN 2017 1033 44

Range Low | RangeUp | RBW | Frequency | Powerabs | PowerRel | AlLimit |
-10.000 MHz -5.038 MHz 100,000 kHz 813.94759 MHz -32.18 dBm -51.72 dB -19,18 dB
-5.038 MHz -5.000 MHz 30.000 kHz 813.98125 MHz -36.93 dBm -56.46 dB -15.93 dB
5.000 MHz 5.038 MHz 30.000 kHz 824.01875 MHz -35.93 dBm -55.47 dB -14.93 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.08103 MHz -28.91 dBm -49,44 dB -16.91 dB
)i ( i wa
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SPORTON LAB.

FCC RF Test Report

Report No. :FW750208

LTE Band 26 / 15MHz QPSK

Lowest Band Edge / 1 RB

Lowest Band Edge / Full RB

Spectrum I

Ref Level 30.00 dBm  Offset 10.80 dB Mode Sweep Ref Level 30.00 dém  Offset 10.80 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dBm2ad 20 dgmylu
I
I i e —
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-20 dB 1t
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-50 dem poc”] AL b 2o
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-60 dem
CE821.5MHz 691 pts Span 30.0 MHz ] (|| CF 821.5 MHz 691 pts Span 30.0 MHz

Standard: None
Tx Bandwidth 15.000 MHz

Spectrum Emission Mask

Tx Power 23.02 dBm RBW 100.000 kHz

Rangelow | RangeuUp | RBW | _Frequency | PowerAbs Power Rel ALimit
-15.000 MHz -7.538 MHz 100.000 kHz 813.94068 MHz -34.64 dém -57.67 d& -21.64 dB
-7.538 MHz -7.500 MHz = 30.000 kHz 813.98125 MHz -37.34 dBm -60.36 dB | -16.34 d&
7.500 MHz 7.538 MHz 30.000 kHz 829.01875 MHz -58.17 dém -81.19 d& -37.17 dB
7.538 MHz 15.000 MHz 100.000 kHz 829,14660 MHz -53.70 dBm -76.72 dB -40.70 dB

Standard: None
Tx Bandwidth 15.000 MHz

Spectrum Emission Mask

Tx Power 21.40 dBm RBW 100.000 kHz

Range Low | RangeUp | RBW | _Frequency | PowerAbs Power Rel ALimit
-15.000 MHz -7.538 MHz 100.000 kHz 813.94068 MHz -30.87 dem | -52.27 dB -17.87 dB
-7.538 MHz -7.500 MHz 30.000 kHz 813.98125 MHz -36.39 dBm -57.78 dB -15.39 dB
7.500 MHz 7.538 MHz 30.000 kHz 829.01875 MHz -35.68 dBm -57.08dB | -14.68 dB
7.538 MHz 15.000 MHz 100.000 kHz 829.19024 MHz | -30.21 dBm | -51.61 dB -17.21 dB

\ig Y

Date: 17.JUN.2017 22:57:29

L JU J i

Date: 17.JUN.2017 23:02:07

LTE Band 26 /

15MHz 16QAM

Lowest Band Edge /1 RB

Lowest Band Edge / Full RB

Spectrum I

Date: 17.JUN.2017 22:58:39

Ref Level 30.00 dBm Offset 10.80 dB Mode Sweep Ref Level 30.00 d8Bm  Offset 10.80 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@1Rm AvgPwr l[®1Rm Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
20 4Bs 200 20 dE 20c
10 dB “ 10d
od Jr \ od (WM/‘MM e 1
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-y “amidan
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CF 821.5 MHz 691 pts Span 30.0 MHz ] ||| CF 821.5 MHz 691 pts Span 30.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.06 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 20.38 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
__Rangelow | Range Up RBW Frequency | PowerAbs | PowerRel | ALimit | Range Low Range Up | RBW | Frequency | PowerAbs Power Rel ALimit
=15.000 Mz 7538 Mtz 1000001z | 013.94068 Mz -34.76dBm | 568208 | -21.76 dB ~15.000 MHZ ~7.538 MRz | 100.000 kHz | B13.89704 MHZ 33.170Bm | -53.5508 | _ -20.17 dB
22 390 Mz 7.500MHz | 30.000kHz | 61398125 MHz -38.10 dBm -60.17d8 | -17.10d8 -7.538 MHz -7.500 MHz | 30.000 kHz £813.98125 MHz | 3876 dBm | -50.14.d8 -17.76 dB
2300 Mitz 7.538MHz | 30.000kHz | 829.01875 MHz -59.25 dém -81.31d8 -38.25d8 7.500 MHz 7.538 MHz | 30.000 kHz | 829.01875 MHz -37.83 dém 58.21d8 -16.83 dB
L s O N 2 O eo0-1020C M -53.47dBm |___-7553d8 |__-40.47.d8 7.538 MHz 15.000 MHz | 100.000 kHz | 829.05932MHz | -32.37dBm | -52.76d8 | -19.37d8
~ Y
L B J ) ] QI e
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SPORTON LAB.

FCC RF Test Report

Report No. :FW750208

LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Lowest Band Edge / Full RB

Spectrum

Sp

Tx Power 21.28 dBm
Rangelow | Range Up

Tx Bandwidth 15.000 MHz

RBW Frequency |

Power Abs

RBW 100.000 kHz

Date: 22.JUN.2017 10:34:53

Ref Level 30.00 dBm  Offset 10.80 d Mode Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Sweep

SGL Count 100/100 SGL Count 100/100

@ 1Rm AvgPwr (@ 1Rm AvgPwr
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CF 821.5 MHz 691 pts Span 30.0 MHz | (|| CF 821.5 MHz 691 pts Span 30.0 MHz
Spectrum Emission Mask Standard: None

Spectrum Emission Mask
Tx Power 19.61 dBm

Standard: None

Tx Bandwidth 15.000 MHz

RBW 100.000 kHz

Date: 22 JUN 2017 10:37:11

| pPowerRel |  aLimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
~15.000 MHz 7538 MAz _100.000 kHz | 613.19679 MHz 36,30 dBm 57.67 dB 23.39 0B 15,000 MHZ 538 MRz | 100.000 Friz 51389704 MAz 32.60 dBm 52,50 db 216008
=7.538 MHz -7.500 MHz | 30.000 kHz 813.98125 MHz -40.28 d2m -61.56 dB -19.28 d@ -7.538 MHz -7.500 MHz | 30.000 kHz 813.98125 MHz -40.58 dBm -60.18 db -19.58 dB
7.500 MHz 7.538 MHz | 30.000 kHz 829.01875 MHz -62.00 dém -63.28 d8 -41.00 d& 7.500 MHz 7.538 MHz | 30.000 kHz 829.01875 MHz -39.79 dBm -59.40 dB -18.79 dB
7,538 WHz 15.000 Mz 1__100.000 kHz 82967020 WHz S5.93 dBm 77.21 dB -42.93 dB 7.538 MHz 15.000 MHz | 100.000 kHz 829.05932 MHz -34.11 dBm 53,72 dB 2111 dB
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SPORTON LAB.

FCC RF Test Report

Report No. :FW750208

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum - pectrum o
Ref Level 0.00 dem Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Tmck PABS Limit Tmnk PARS
10 ddRE—BRURIOUS LINE ABS PABS _10 ddpe—$PURIOUS LINE ABS PABS
P US_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm -30 dBr
-40 dBm -40 dBm
PP PO NP WA An et P P Y AAAAA ol oy
50.de -~ it 50dB e e ol
-70 dB -70 def
80 dB 80 d
90 de 90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 722.87394 MHz -58.38 dBm -45.38 dB 30.000 MHz 806.500 MHz 100.000 kHz 722.87394 MHz -58.26 dBm -45.26 dB
836,500 MHz 1,000 GHz | 100.000 kHz 891.62612 MHz -57.64 dém -44.64 dB 836,500 MHz | 1.000 GHz 100.000 kHz 955.65410 MHz -57.48 dBm -44,48 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62859 GHz -46.94 dBm -33.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98925 GHz -47.20 dBm -34.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -41.79 dBm -28.79 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99475 GHz -41.81 dBm -28.81 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86253 GHz -42.57 dBm -29.57 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.85854 GHz -42.93 dBm -29.93 dB
~ W
( ) ] QI 8 ( ) ] I v

Date: 17.JUN.2017 23:40:46

Date: 17.JUN.2017 23:41:41

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 17.JUN.2017 23:43:19

Date: 17.JUN.2017 23:44:14

Spectrum - p rum S
Ref Level 0.00 dem Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit rthm—k PABS Limit (thnrk PABS
BPURIOUS _LINE_ABS PABS 10 Adne SPURIOUS LINE_ABS
| & 1 o
_LINE_ABS_ US_LINE_ABS_
-30 dB
40 d8
P B R | P R PRy BN At
-~ -50 dB
70 dB
-80 db
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 691.05335 MHz -58.31 dBm -45.31 dB 30.000 MHz 806.500 MHz 100.000 kHz 699.59058 MHz -58.30 dém -45.30 d8
836,500 MHz 1,000 GHz | 100.000 kHz | 918.08666 MHz -57.62 dém -44,62 dB 836.500 MHz | 1.000 GHz 100.000 kHz | 909.91983 MHz -57.50 dBm -44,50 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99275 GHz -47.35 dBm -34.35 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96226 GHz -47.52 dém -34.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -41.76 dBm -28.76 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.85327 GHz -42.04 dBm -29.04 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85904 GHz -42.91 dBm -29.91 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.85654 GHz -42.97 dBm -29.97 dB
~r -m-m_
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SPORTON LAB.

FCC RF Test Report

Report No. :FW750208

LTE Band 26 / 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 17.JUN.2017 23:45:51

Date: 17.JUN.2017 23:46:47

trum ? pe trum ?
Ref Level 0.00 dém Offset 10,80 d& Mode Auto Sweep Ref Level 0.00 dém Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rthnr,k PABS Limit 1llpnk PARS
e $PURIOUS LINE ABS PABS Adne $PURIOUS LINE ABS PABS
-10 d8fE— -10 def
SP US_LINE_ABS_ | SPURIOUS_LINE_ABS_
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-40 dBm -40 dBm
g P R LA . b s T ihan RS SN—
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-90 dB| -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 687.17279 MHz -58.38 dBm -45.38 dB 30.000 MHz 806.500 MHz 100.000 kHz 804.36569 MHz -58.18 dBm -45.18 dB
836,500 MHz 1,000 GHz | 100.000 kHz 901.42632 MHz -57.67 dBm -44.67 dB 836,500 MHz | 1.000 GHz 100.000 kHz 917.10664 MHz -57.72 dBm -44,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64608 GHz -46.95 dBm -33.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64608 GHz -47.52 dBm -34.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84727 GHz -42.00 dBm -29.00 de 3.000 GHz 7.000 GHz | 1.000 MHz 6.98975 GHz -41.89 dBm -28.89 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.86053 GHz -42.89 dBm -29.89 db 7.000 GHz 9.000 GHz 1.000 MHz 7.85754 GHz -42.80 dBm -29.80 dB
ST
l )i ) T o8 ( )| J TN oa

LTE Band

26 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 17.JUN.2017 23:04:54

Date: 17.JUN.2017 23:05:50

trum o pectrum -
Ref Level 0.00 dem Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr (@1 Avgrwr
Limit rﬁi\nrk PARS Limit Tmrk PARS
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N o — v/ MMW s N WWWMMMW
70dB
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 685.62056 MHz -58.37 dBm -45.37 dB 30.000 MHz 806.500 MHz 100.000 kHz 805.91792 MHz -58.39 dBm -45.39 dB
836,500 MHz 1,000 GHz | 100.000 kHz 979.50125 MHz -57.50 dBm -44,50 dB 836,500 MHz 1.000 GHz 100.000 kHz 905.67308 MHz -57.48 dBm -44,48 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62859 GHz -47.45 dBm -34.45 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99425 GHz -47.42 dBm -34.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -41.95 dBm -28.95 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -41.90 dBm -28.90 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85704 GHz -42,92 dBm -29.92 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.85704 GHz -42.91 dBm -29.91 d&
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SPORTON LAB.

FCC RF Test Report

Report No. :FW750208

LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum - pectrum o
Ref Level 0.00 dem Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Tmck PABS Limit Tmnk PARS
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 702.30697 MHz -58.34 dBm -45.34 dB 30.000 MHz 806.500 MHz 100.000 kHz 690.66529 MHz -58.42 dBm -45.42 dB
836,500 MHz 1,000 GHz | 100.000 kHz 883.45929 MHz -57.49 dém -44.,49 dB 836,500 MHz | 1.000 GHz 100.000 kHz 843.60514 MHz -57.04 dBm -44,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63559 GHz -46.82 dBm -33.82 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99925 GHz -47.50 dBm -34.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -41.67 dBm -28.67 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.98875 GHz -42.04 dBm -29.04 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85854 GHz -42.96 dBm -29.96 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.85904 GHz -42.93 dBm -29.93 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 746.54535 MHz -57.94 dém -44.94 dB 30.000 MHz 806.500 MHz 100.000 kHz 805.91792 MHz -58.37 dém -45.37 dB
836,500 MHz 1,000 GHz | 100.000 kHz | 962.84091 MHz -57.58 dém -44,58 dB 836.500 MHz | 1.000 GHz 100.000 kHz | 930.82692 MHz -57.52 dBm -44,52 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64259 GHz -47.24 dBm -34.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98725 GHz -47.61 dBm -34.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -41.92 dBm -28.92 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99125 GHz -42.12 dBm -29.12 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85954 GHz -42.85 dBm -29.85 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.85754 GHz -42.88 dBm -29.88 dB
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LTE Band 26 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW 1 Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 753.91842 MHz -58.44 dBm -45.44 dB 30.000 MHz 806.500 MHz 100.000 kHz 750.03786 MHz -58.48 dBm -45.48 dB
836,500 MHz 1,000 GHz | 100.000 kHz 914.32992 MHz -57.44 dém -44.44 dB 836,500 MHz | 1.000 GHz 100.000 kHz 884.92932 MHz -57.44 dBm -44,44 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62909 GHz -47.10 dBm -34.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98475 GHz -47.20 dBm -34.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84977 GHz -41.83 dBm -28.83 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99375 GHz -41.92 dBm -28.92 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86053 GHz -42.86 dBm -29.86 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.86253 GHz -43.04 dBm -30.04 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 671.26249 MHz -58.29 dBm -45.29 dB 30.000 MHz 806.500 MHz 100.000 kHz 702.30697 MHz -58.47 dém -45.47 dB
836,500 MHz 1,000 GHz | 100.000 kHz | 937.03372 MHz -57.63 dém -44.63 dB 836.500 MHz | 1.000 GHz 100.000 kHz | 838.86838 MHz -56.67 dBm -43,67 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63408 GHz -47.35 dBm -34.35 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98125 GHz -47.51 dém -34.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84677 GHz -42.11 dBm -29.11 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.85077 GHz -42.04 dBm -29.04 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85604 GHz -42,82 dBm -29.82 db 7.000 GHz 9.000 GHz 1.000 MHz 7.85604 GHz -43.04 dBm -30.04 dB
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Highest Channel / QPSK

Highest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 799.70902 MHz -58.42 dBm -45.42 dB 30.000 MHz 806.500 MHz 100.000 kHz 738.00812 MHz -58.25 dBm -45.25 dB
836,500 MHz 1,000 GHz | 100,000 kHz 937.52373 MHz -57.63 dBm -44.63 dB 836,500 MHz | 1.000 GHz 100.000 kHz 930.33691 MHz -57.70 dBm -44,70 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63908 GHz -47.27 dBm -34.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.30692 GHz -47.31 dBm -34.31dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -41.98 dBm -28.98 d& 3.000 GHz 7.000 GHz | 1.000 MHz 6.99375 GHz -41.39 dBm -28.39 d8
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30.000 MHz 806.500 MHz 100.000 kHz 768.66454 MHz -58.47 dBm -45.47 dB 30.000 MHz 806.500 MHz 100.000 kHz 805.52986 MHz -58.52 dBm -45.52 dB
836,500 MHz 1,000 GHz | 100.000 kHz 949.44730 MHz -57.61 dBm -44.61 dB 836,500 MHz 1.000 GHz 100.000 kHz 897.34291 MHz -57.53 dBm -44,53 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -47.00 dBm -34.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99275 GHz -47.38 dBm -34.38 dB
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LTE Band 26 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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30.000 MHz 806.500 MHz 100.000 kHz 746.93341 MHz -58.43 dBm -45.43 dB 30.000 MHz 806.500 MHz 100.000 kHz 761.67954 MHz -58.45 dBm -45.45 dB
836,500 MHz 1,000 GHz | 100.000 kHz 841.48177 MHz -42.77 dBm 3 836,500 MHz 1.000 GHz 100.000 kHz 841.48177 MHz -44,06 dBm -31.06 dB
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LTE Band 26 / 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 753.53036 MHz -58.41 dBm -45.41 dB 30.000 MHz 806.500 MHz 100.000 kHz 799.32096 MHz -58.44 dBm -45.44 dB
836,500 MHz 1.000 GHz 100.000 kHz 940.30045 MHz =-57.21 dBm -44,21 dB 836,500 MHz 1,000 GHz 100.000 kHz 917. 10664 MHz -57.74 dBm -44,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89725 GHz -47.40 dBm -34.40 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99475 GHz -47.52 dBm -34.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -41.99 dBm -28.99 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85027 GHz -41,66 dBm -28.66 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85904 GHz -43.03 dBm -30.02 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85654 GHz -43.00 dBm -30.00 d&
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836,500 MHz 1.000 GHz 100.000 kHz 892.11613 MHz -57.53 dBm -44,53 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99125 GHz -47.19 dBm -34.19 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84677 GHz -41.91 dBm -28.91 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86003 GHz -42,94 dBm -29.94 db
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SPORTON LAB.
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Report No. :FW750208

LTE Band 26 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp
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30.000 MHz 806.500 MHz 100.000 kHz B803.97764 MHz -58.51 dBm -45.51 dB 30.000 MHz 806.500 MHz 100.000 kHz B802.42541 MHz -58.44 dBm -45.44 dB
836,500 MHz 1.000 GHz 100.000 kHz 971.33442 MHz -57.48 dBm -44,48 dB 836,500 MHz 1,000 GHz 100.000 kHz 893.91284 MHz -57.52 dBm -44,52 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89425 GHz -47.52 dBm -34.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99775 GHz -47.40 dBm -34.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84827 GHz -42.01 dBm -29.01 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87077 GHz -41,95 dBm -28.95 dB
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30.000 MHz 806.500 MHz 100.000 kHz 656.51637 MHz -58.44 dBm -45.44 dB
836,500 MHz 1.000 GHz 100.000 kHz 890.97278 MHz -57.55 dBm -44,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88375 GHz -47.53 dBm -34.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -42.19 dBm -29.19 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86053 GHz -42.97 dBm -29.97 dB
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LTE Band 26 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 734.12756 MHz -58.39 dBm -45,39 dB 30.000 MHz 806.500 MHz 100.000 kHz 755.08258 MHz -58.49 dBm -45.,49 dB
836,500 MHz 1.000 GHz 100.000 kHz 975.41783 MHz -57.34 dBm -44,34 dB 836,500 MHz 1,000 GHz 100.000 kHz 941.60714 MHz -57.26 dBm -44,26 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88475 GHz -47.54 dBm -34.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99775 GHz -47.63 dBm -34.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85177 GHz -41.93 dBm -28.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -41,93 dBm -28.93 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85054 GHz -42,92 dBm -29.92 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86203 GHz -42.82 dBm -29.82 dB
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30.000 MHz 806.500 MHz 100.000 kHz B805.14180 MHz -58.43 dBm -45.43 dB
836,500 MHz 1.000 GHz 100.000 kHz 962.51424 MHz =-57.49 dBm -44,40 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87926 GHz -47.35 dBm -34.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -41.68 dBm -28.68 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86203 GHz -43.03 dBm -30.02 dB
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LTE Band 26 / 15MHz

ctrum -
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100
@1 Avgpwr
Limit Tmrk PAES
URIOUS_|LINE_ABS PABS
5_LINE AB5_
fressnaias gt Al e
IR L
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 797.76874 MHz -58.40 dBm -45.40 dB
836,500 MHz 1.000 GHz 100.000 kHz 841.48177 MHz -45,36 dBm -32,36 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6300%9 GHz -47.32 dBm -34.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.69079 GHz -42.09 dBm -29.09 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85554 GHz 2 dBm -29.82 dB
T
L L J
Dater 22 JUN.201T 10:47:13
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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0009
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0011

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0074
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0005

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.1 V. ; Maximum Voltage =3.6 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
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Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
BW 15MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0007
40 Normal Voltage 0.0010
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0024

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0034
20 Maximum Voltage 0.0039
20 Normal Voltage 0.0000
20 Battery End Point 0.0012

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.1 V. ; Maximum Voltage =3.6 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FCC RF Test Report
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Appendix B. Test Results of ERP and Radiated Test

ERP
LTE Band 26 / 15MHz (Average) (GT - LC = 3 dB) (Channel 26765)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 37 22.52 0.1785 25.52 0.3561
Middle QPSK - - - - - -
Highest - - - - - -
Lowest 1 0 21.71 0.1481 24.71 0.2955
Middle 16QAM - - - - - -
Highest - - - - - -
Lowest 1 37 20.44 0.1106 23.44 0.2206
Middle 64QAM - - - - - -
Highest - - - - - -
Limit ERP < 7W Result PASS
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<For Sprint>

LTE Band 26 / 15MHz (Average) (GT - LC = 3 dB) (Channel 26765)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.35 0.1716 25.35 0.3425
Middle QPSK - - - - -
Highest - - - - -
Lowest 1 0 21.31 0.1351 24.31 0.2695
Middle 16QAM - - - - -
Highest - - - - -
Lowest 1 0 21.64 0.1457 24.64 0.2908
Middle 64QAM - - - - -
Highest - - - - -
Limit ERP < 7W Result PASS
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Radiated Spurious Emission
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Part90S LTE Band 26

LTE Band 26 / 1.4MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1628 -63.50 -13 -50.50 -76.96 -65.32 0.97 4.94 H
2442 -61.77 -13 -48.77 -78.26 -63.57 1.27 5.23 H
3256 -58.62 -13 -45.62 -78.5 -61.87 1.53 6.93 H
H
H
H
H
Lowest
1628 -63.84 -13 -50.84 -77.3 -65.66 0.97 4.94 \Y,
2442 -61.89 -13 -48.89 -78.38 -63.69 1.27 5.23 Y,
3256 -58.92 -13 -45.92 -78.8 -62.17 1.53 6.93 \Y,
Y,
Y,
\Y,
\Y,
1636 -62.80 -13 -49.80 -76.26 -64.6 0.97 4.92 H
2454 -61.14 -13 -48.14 -77.71 -62.98 1.28 5.26 H
3273 -58.39 -13 -45.39 -78.32 -61.71 1.53 7.00 H
H
H
H
Middle H
1636 -62.78 -13 -49.78 -76.24 -64.58 0.97 492 \Y,
2454 -61.24 -13 -48.24 -77.81 -63.08 1.28 5.26 Y,
3273 -58.54 -13 -45.54 -78.47 -61.86 1.53 7.00 Y,
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-20f9
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v

1645 -63.76 -13 -50.76 -77.27 -65.53 0.98 4.89 H

2467 -61.77 -13 -48.77 -78.34 -63.64 1.28 5.30 H

3290 -59.10 -13 -46.10 -79.09 -62.49 1.54 7.08 H

H

H

H

H

Highest

1645 -63.72 -13 -50.72 -77.23 -65.49 0.98 4.89 v

2467 -61.80 -13 -48.80 -78.37 -63.67 1.28 5.30 v

3290 -58.84 -13 -45.84 -78.83 -62.23 1.54 7.08 \Y

\Y

v

v

\Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 26 / 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1628 -63.71 -13 -50.71 -77.17 -65.53 0.97 4.94 H
2442 -61.94 -13 -48.94 -78.43 -63.74 1.27 5.23 H
3256 -59.06 -13 -46.06 -78.94 -62.31 1.53 6.93 H
H
H
H
H
Lowest
1628 -64.00 -13 -51.00 -77.46 -65.82 0.97 4.94 \Y,
2442 -61.28 -13 -48.28 -77.77 -63.08 1.27 5.23 \Y,
3256 -59.21 -13 -46.21 -79.09 -62.46 1.53 6.93 \Y,
Y,
Y,
\Y,
\Y,
1635 -63.70 -13 -50.70 -77.16 -65.5 0.97 4.92 H
2452 -61.93 -13 -48.93 -78.42 -63.76 1.28 5.26 H
3270 -59.29 -13 -46.29 -79.22 -62.6 1.53 6.99 H
H
H
H
H
Middle
1635 -63.64 -13 -50.64 -77.1 -65.44 0.97 492 \Y,
2452 -62.14 -13 -49.14 -78.63 -63.97 1.28 5.26 Y,
3270 -59.18 -13 -46.18 -79.11 -62.49 1.53 6.99 Y,
Y,
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-4 0f 9
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1642 -63.58 -13 -50.58 -77.09 -65.36 0.98 4.90 H

2463 -61.55 -13 -48.55 -78.12 -63.41 1.28 5.29 H

3284 -58.85 -13 -45.85 -78.78 -62.21 1.54 7.05 H

H

H

H

H

Highest

1642 -63.90 -13 -50.90 -77.41 -65.68 0.98 4.90 \Y

2463 -61.70 -13 -48.70 -78.27 -63.56 1.28 5.29 \Y

3284 -59.11 -13 -46.11 -79.04 -62.47 1.54 7.05 v

v

\Y

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 26 / 5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1628 -64.04 -13 -51.04 -77.5 -65.86 0.97 4.94 H
2442 -62.06 -13 -49.06 -78.55 -63.86 1.27 5.23 H
3257 -59.29 -13 -46.29 -79.17 -62.54 1.53 6.93 H
H
H
H
H
Lowest
1628 -64.00 -13 -51.00 -77.46 -65.82 0.97 4.94 \Y,
2442 -62.13 -13 -49.13 -78.62 -63.93 1.27 5.23 \Y,
3257 -59.30 -13 -46.30 -79.18 -62.55 1.53 6.93 \Y,
Y,
Y,
\Y,
\Y,
1633 -64.13 -13 -51.13 -77.59 -65.94 0.97 4.93 H
2450 -62.26 -13 -49.26 -78.75 -64.08 1.28 5.25 H
3267 -59.30 -13 -46.30 -79.19 -62.59 1.53 6.97 H
H
H
H
H
Middle
1633 -63.40 -13 -50.40 -76.86 -65.21 0.97 4.93 \Y,
2450 -62.16 -13 -49.16 -78.65 -63.98 1.28 5.25 Y,
3267 -59.44 -13 -46.44 -79.33 -62.73 1.53 6.97 Y,
Y,
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-6 of 9
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1638 -64.11 -13 -51.11 -77.62 -65.9 0.97 491 H

2457 -62.14 -13 -49.14 -78.71 -63.98 1.28 5.27 H

3277 -59.50 -13 -46.50 -79.43 -62.83 1.53 7.02 H

H

H

H

H

Highest

1638 -63.82 -13 -50.82 -77.33 -65.61 0.97 4.91 \Y

2457 -62.24 -13 -49.24 -78.81 -64.08 1.28 5.27 \Y

3277 -59.47 -13 -46.47 -79.4 -62.8 1.53 7.02 v

v

\Y

\Y

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 26 / 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1629 -64.04 -13 -51.04 -77.5 -65.86 0.97 4.94 H
2443 -61.91 -13 -48.91 -78.4 -63.72 1.27 5.23 H
3258 -59.13 -13 -46.13 -79.01 -62.39 1.53 6.94 H
H
H
H
H
Middle
1629 -63.99 -13 -50.99 -77.45 -65.81 0.97 4.94 \Y,
2443 -62.30 -13 -49.30 -78.79 -64.11 1.27 5.23 \Y,
3258 -58.98 -13 -45.98 -78.86 -62.24 1.53 6.94 \Y,
Y,
Y,
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 26 / 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1629 -64.02 -13 -51.02 -77.48 -65.84 0.97 4.94 H
2448 -62.02 -13 -49.02 78.51 -63.84 1.27 5.24 H
3259 -58.70 -13 -45.70 -78.58 -61.96 1.53 6.94 H
H
H
H
H
Lowest
1629 -63.62 -13 -50.62 -77.08 -65.44 0.97 4.94 \Y,
2448 -62.09 -13 -49.09 -78.58 -63.91 1.27 5.24 \Y,
3259 -59.31 -13 -46.31 -79.19 -62.57 1.53 6.94 \Y,
Y,
Y,
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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